



160002272783



中国认可
国际互认
检测
TESTING
CNAS L4521

检 测 报 告

TEST REPORT

ZWMJ-2017-FFC-106

样品名称

Name of Sample CCA 处理樟子松防腐木

委托单位

Client 满洲里市凯润木业有限公司

检测类别

Test Category 委托检验

中国物流与采购联合会木材与木制品质量监督检验测试中心

China Federation of Logistics and Purchasing Wood and wood

Products Quality Supervision and Testing Center

说 明

Illustration

1.本检测中心保证检测的科学性、公正性和准确性,对检测的数据负责,并对受检(委托)单位提供的样品和技术资料保密。

The center ensures the test results scientific, fairness and accuracy, and is responsible for the data of the test, and is confidential for the samples and technical information the inspected (commission) units provide.

2.报告无“检测专用章”或检测单位公章无效。

The report is invalid without “detection seal” or detection unit seal.

3.复制报告未重新加盖“检测专用章”或检测单位公章无效。

Duplication of test report is invalid without the “Stamp of test report” or that of test department re-stamped on it.

4.报告无主检、审核、批准签字无效(仲裁检测报告应增加审定签字)。

The report without main inspection, audit, approval signatures is invalid (Signature validation should be added to the arbitration test report).

5.报告涂改无效。

The report altered is invalid.

6.对检测报告若有异议,应于收到报告之日起十五日内向检测单位提出。

If objection on the detection report, should propose to the detection unit within fifteen days from the date of receiving report.

7.一般情况,委托检测仅对来样负责。

Commissioned test is only responsible for the sample.

8.本报告不得作广告宣传用,因使用本报告作广告宣传引起的法律责任,本检测中心概不负责。

The report shall not be used for advertising, the legal responsibility caused by using this report for advertising, test center shall not be responsible.

地 址:北京市通州区马驹桥镇环科中路 17 号联东 U 谷西区 22A

ADD: West zone 22A, Liandong U Valley, Huankezhonglu 17[#], Majuqiao, Tongzhou District, Beijing.

电 话 (Tel): 010-59771857

传 真 (Fax): 010-59771857

邮政编码 (Post Code): 101102

电子邮箱 (E-mail): shencs@cwpt.com.cn

网 址 (Website): <http://www.cwpt.com.cn>

注:本表格自 2005 年 11 月 1 日起生效。

中国物流与采购联合会木材与木制品质量监督检验测试中心检测报告

Test Report for China Federation of Logistics and Purchasing Wood and Wood Products Quality Supervision and Testing Center

报告编号 (No. of Report): ZWMJ-2017-FFC-106

第 1 页 共 2 页 (Page 1 of 2)

样品名称 (Name of Sample)	CCA 处理樟子松防腐木		
委托单位 (Client)	满洲里市凯润木业有限公司		
生产单位 (Manufacturer)	满洲里市凯润木业有限公司		
委托单位地址 (ADD)		电话 (Tel)	13088552788
样品类型/规格 (Model/Type)	21×95 mm	商标 (Brand)	-----
样品数量 (Quantity)	1 块	状态 (State)	块状, 表面光滑平整, 无缺陷
送样/抽样日期 (Date of Delivery/Sampling)	2017-09-19	抽样地点 (Place)	
检测项目 (Test Item)	防腐剂有效成份、载药量、边材透入率		
检测依据 (Reference documents)	SB/T 10404-2006, AWPAA3-08, AWPAA11-93		
主要设备 (Instruments)	原子吸收分光光度计		
检验日期 (Test date)	2017 年 09 月 29 日		
检测结论 (Conclusion): 依据上述检测标准, 对照 GB/T 22102-2008, 样品质量达到 C3 等级标准。 本报告仅对来样提供数据。 以下空白			
备注 (Remark): 使用条件: 户外、但不接触土壤。 以下空白			

主检 (Chief tester):

张继升

批准日期 (Date):

2017年10月16日

审核 (Verifier):

张继升

(检测专用章)

批准 (Approver):

唐镇忠

注: 本表自 2005 年 11 月 1 日起生效。

中国物流与采购联合会木材与木制品质量监督检验测试中心检测报告

Test Report for China Federation of Logistics and Purchasing Wood and Wood Products Quality Supervision and Testing Center

No. ZWMJ-2017-FFC-106

第 2 页 共 2 页 (Page 2 of 2)

样品名称 (Name of Sample)		CCA 处理樟子松防腐木		检验日期 (Test date)	2017 年 09 月 29 日
检 测 报 告 (Test result)	检验项目名称 (Name of test item)	检验值 (Test value)	标准要求 (Standard value)	检测方法 (Test gist)	
	CuO	0.142 %		SB/T 10404-2006	
	CrO ₃	0.614 %		AWPA A3-08	
	As ₂ O ₅	0.274 %		AWPA A11-93	
	边材透入率	≥ 90 %	≥ 90 %		
	防腐材载药量	4.4 kg/m ³	≥4.0 kg/m ³		
	以下空白				
备 注 (Remark)	无				

主检 (Chief tester):

张继升

批准日期 (Date):

2017年10月16日

审核 (Verifier):

张继升

(检测专用章)

批准 (Approver):

唐镇忠



注: 本表自 2005 年 11 月 1 日起生效。